INSTALLATION INSTRUCTION

AEROKLAS TAILGATE LIFT UP & DOWN ISUZU RT85 D-MAX 2015 D/C,SP/C
AND CHEVROLET COLORADO 2013 D/C,SP/C

GREASE

Installation Tools

Part Name Part No. Q'ty 1. Open-Ended Wrench No.12,17, 22
2. Allen Wrench No. 4
CLEVIS PIN -

3. Screw Driver
SPECIAL NUT M18X2.5 FOR ISUZU -
SUPPORT PLATE INSIDE FOR ISUZU -
BUSH SUPPORT -
WASHER M18 OD36 THK 3.0 mm -
SPECIAL BOLT M18 -
TORSION BAR FOR ISUZU B
SHAFT CONNECTOR FOR TORSION BAR 8 mm TAP M8x1.25 -
SOCKET SET SCREW M8X1.25 X L8 mm. -
SUPPORT PLATE SHAFT CONNECTOR FOR ISUZU -
HEX BOLT M8X1.25X15 mm. -
SPRING WASHER M8 -
WASHER M8 Od22 THK 3.0 mm. -
GREASE -

pd
°

—_

—

® (N (O W~

©

-
©

|
N | =

-
w

alpp|ddaaalalalalale

-
»

- 27/02/2020-Rev.03



Torqué 8 Nm.

Close Tailgate only

Torsion bar

27/02/2020-Rev.03




GREASE ( / / | I"

No.4
To

0.
rque 12 Nm.

3. 27/02/2020-Rev.03



Remove tap

27/02/2020-Rev.03




INSTALLATION INSTRUCTION

AEROKLAS DAMPER FOR ISUZU RT85 D-MAX 2015 D/C,SP/C
AND CHEVROLET COLORADO 2013 D/C,SP/C

: Installation Tools
No. Part Name Part No. Qty 1. Open-Ended Wrench No.17

UPPER SUPPORT DAMPER FOR ISUZU 2. Wrench (Torx head T40)
LOWER SUPPORT DAMPER FOR ISUZU

DAMPER

CABLE TAILGATE FOR ISUZU LHS

CABLE TAILGATE FOR ISUZU WITH PVC OD 14,ID 6 RHS
E-RING 7 mm.

NYLON WASHER M8 (OD15x1.0 mm.)

N oA W=
NN =

Torque 12 Nm.

27/02/2020-Rev.01



No. 40

€3 Torque 12 Nm.

O No. 40
."\\\\\ L
X SN
N N
N / Y
S o) 7 NN
= ¥ G 2
YV ‘ {/ (£ |
Y
-\ (G N1
/ L&
/ _ Y
4| o %
DY 5 =
f \

1)
A/ /AT
/' \ e

No. 17

\\Q

Torque- 12 Nm.

27/02/2020-Rev.01




